






Engineering, Operations & Biosolids Management Committee  
August 12, 2015 
Page 3 
  

 Tony Painting (Contract No. 4600001947); and 
 

2. Authorize the General Manager to execute the contracts. 
 

G. SOLE SOURCE PURCHASE OF A TRACTOR AND COMPOST 
AERATOR FOR RP-2 DRYING BED REHABILITATION 
It is recommended that the Committee/Board: 
 

1. Approve the sole-source purchase of one (1) John Deere model 
#6175R Cab Tractor for $160,408; 
 

2. Approve the sole-source purchase of one (1) Brown Bear model 
PTOPA35E-10.5 compost aerator product number 105607 rototiller 
aerator for $51,526; and 
 

3. Authorize the General Manager to execute the purchases. 
 
H. ON-CALL CONSTRUCTION MANAGEMENT AND INSPECTION 
[...]
 
 
 
 

 
 
Table of Contents 
 

Tables 

Table ES1. Potential POCs 4 
Table ES2. POCs Based on Sensitivity Analysis 5 
Table ES3. Recommended Local Limits 6 
Table 1. SIUs Discharging to the IEUA Collection System 16 
Table 2. Potential POCs 25 
Table 3. Influent Flow Summary 26 
Table 4. SIU Flow Summary 27 
Table 5. Sludge Flow Summary 28 
Table 6. Average Background Concentrations 29 
Table 7. SIU Loading Contributions 30 
Table 8. Mass Balances for CCWRF 32 
Table 9. Removal Efficiency Summary 35 
Table 10. MAHLs Summary 38 
Table 11. POCs Based on Sensitivity Analysis 39 
Table 12. Contributory SIUs for CFL Calculations 42 
Table 13. Effluent TDS Concentrations 44 
Table 14. TDS Local Limits Calculations Summary 46 
Table 15. SIU TDS and TDS (Fixed) Loadings 47 
Table 16. Overview of Local Limits Evaluation for Cadmium 50 
Table 17. Overview of Local Limits Evaluation for Chromium 51 
Table 18. Overview of Local Limits Evaluation for Copper 52 
Table 19. Overview of Local Limits Evaluation for Cyanide 53 
Table 20. Overview of Local Limits Evaluation for Lead 54 
Table 21. Overview of Local Limits Evaluation for Nickel 55 
Table 22. Overview of Local Limits Evaluation for Selenium 56 
Table 23. Overview of Local Limits Evaluation for Zinc 57 
Table 24. Overview of Local Limits Evaluation for BOD 58 
Table 25. Overview of Local Limits Evaluation for Nitrogen Species (Ammonia, Nitrate, Nitrite) 59 
Table 26. Overview of Local Limits Evaluation for Bis(2-Ethylhexyl)phthalate 60 
Table 27. Overview of Local Limits Evaluation for Chloride 61 
Table 28. Overview of Local Limits Evaluation for Hardness 62 
Table 29. Overview of Local Limits Evaluation for Manganese 63 
Table 30. Overview of Local Limits Evaluation for Sodium 64 

 iii 



 
 
 
 
 
 
 
 

 
 
Table of Contents 
 

Table 31. Overview of Local Limits Evaluation for Sulfate 65 
Table 32. Overview of Local Limits Evaluation for TDS 66 
Table 33. Recommended Local Limits 67 
 

Figures 
Figure 1: Components of Maximum Allowable Headworks Loading 10 
Figure 2. IEUA Service Area 12 
Figure 3. Wastewater treatment processes for RP-5 13 
Figure 4. IEUA Wastewater and Biosolids Flow Schematic 14 
Figure 5. TDS Concentrations in Source Water 45 
 
Appendices 
A Historical and 2014 Additional Sampling Summary 

B POC Screening Methodology and Tables 

C Flows and Loadings Tables 

D Allowable Headworks Loadings (AHLs) and Maximum Allowable Headworks Loadings (MAHLs) 

E Removal Efficiencies 

F Allowable Industrial Loadings (AILs), Uniform Concentration Limits (UCLs), and Contributory Flow Limits (CFLs) 

 iv 



 
 
 
 
 
 
 
 

Final  
Local Limits Report 

Acronyms and Abbreviations 

AHL Allowable Headworks Loading 
Avg average 
Basin Plan Water Quality Control Plan for the Santa Ana River Basin 
BOD Biological Oxygen Demand 
BOD5 5-Day Biochemical Oxygen Demand 
Cdginhib Anaerobic digestion inhibition criteria 
Ceff Effluent discharge limit 
Cinhib Activated sludge or nitrification inhibition criteria 
Cslgstd Land application sludge standard 
CCWRF Carbon Canyon Water Recycling Facility 
CFR Code of Federal Regulations 
CFU/100 ml Colony Forming Units per 100 milliliters 
COD Chemical Oxygen Demand 
CVWD Cucamonga Valley Water District 
GMZ Groundwater Management Zone 
gpd gallons per day 
H & S Health and Safety 
IEUA Inland Empire Utilities Agency 
lb/day pounds per day 
MAHLs Maximum Allowable Headworks Loadings 
Max maximum 
MBAS Methylene Blue Active Substances 
MBR membrane bio-reactor  
mg/kg milligrams per kilogram 
mg/L milligrams per liter 
mgd million gallons per day 
MPN/100 Most Probably Number per 100 milliliters 
MREs Mean Removal Efficiencies 
ND Not detected 
NPDES National Pollutant Discharge Elimination System 
NRW Non-Reclaimable Wastewater 
PCBs Polychlorinated Biphenyls 
POCs Pollutants of Concern 
Qdgstr Sludge flow rate to digester 
Qsldg Sludge flow rate to disposal 

 

 A-1 



 
 
 
 
 
 
 
 

Final  
Local Limits Report 

 

Acronyms and Abbreviations (cont.) 

QWRF Influent flow rate 
REPRIM Removal efficiency from headworks to primary effluent  
REWRF Removal efficiency from headworks to final effluent 
REC-1 Water Contact Recreation 
REC-2 Non-contact Water Recreation 
RP Regional Water Recycling Plant 
RWQCB Regional Water Quality Control Board 
SIU Significant Industrial User 
SVOCs Semivolatile Organic Compounds 
TDS Total Dissolved Solids 
THM Total Trihalomethanes 
TIN Total Inorganic Nitrogen 
TKN Total Kjeldahl Nitrogen 
TOC Total Organic Carbon 
TSS Total Suspended Solids 
ug/L micrograms per liter 
USEPA U.S. Environmental Protection Agency 
VOCs Volatile Organic Compounds 
WILD Wildlife Habitat 
WRF Water Recycling Facility 

 

 A-2 



 
 
 

 
 
 

 
 

Final 
Local Limits Report 

Executive Summary 

Introduction and Local Limits Overview 

Local limits are designed to control industrial user discharges to wastewater treatment plants, 
protecting the plants from pass-through (i.e., effluent concentrations exceeding permit limits) and 
inhibition of treatment processes, as well as protecting the quality of the biosolids and the health 
and safety of collection system workers.  Local limits regulate permitted significant industrial users 
(SIUs) and are required to be developed in accordance with the requirements listed in 40 CFR 
403.5 (c) and 403.8(f)(4).  Unlike federal categorical standards and general discharge 
prohibitions, local limits are site-specific and take into account the quality and quantity of SIU 
discharges. 

Inland Empire Utilities Agency’s (IEUA’s) current local limits for SIUs were developed in 2004 for 
the following parameters: cadmium, chromium, copper, cyanide (available), lead, nickel, zinc, total 
dissolved solids (TDS) and pH.  The local limits are implemented and enforced through industrial 
wastewater discharge permits.  During a 2012 Pretreatment Compliance Audit, the Santa Ana 
Regional Water Quality Control Board (RWQCB) expressed concern about the implementation of 
the 2004 limits and required IEUA to reevaluate the local limits. 

The local limits process involves calculating the pollutant loading that can be received at the 
treatment plant headworks, without exceeding specified criteria (such as effluent permit limits), 
and then allocating that loading among controllable sources (i.e., permitted SIUs) and 
uncontrollable sources (i.e., domestic, commercial, and non-permitted industrial users). 

The development of local limits involves the following steps: 

• Identify potential pollutants of concern (POCs) 
• Analyze wastewater concentration and flow data 
• Calculate maximum allowable headworks loadings (MAHLs) for each potential POC 
• Perform sensitivity analyses to refine potential POCs 
• Calculate allowable SIU loadings and determine allocation strategies for each POC 

The local limit is an expression of the portion of the allowable industrial loading (AIL) allocated to 
each permitted SIU.  The AIL may be allocated among the SIUs using a variety of methods: 

• Uniform Concentration Limit (UCL), in which the AIL is divided by the total SIU flow to 
determine a single concentration limit applied all SIUs, regardless of their individual 
pollutant contributions 

 1 



 
 
 

 
 
 

 
 

Final 
Local Limits Report 

• Contributory Flow Limit (CFL), in which the AIL is divided by the total flow of contributing 
SIUs (i.e., those discharging concentrations exceeding background levels) to determine a 
single concentration limit applied to these SIUs.  A concentration limit based on the 
background concentration is applied to non-contributing SIUs. 

The allocation strategy selected is POC-specific, meaning that local limits for some POCs may be 
based on UCLs and for others, on CFLs. 

 

IEUA Collection System 

IEUA provides regional wastewater treatment services for a 242 square mile service area in San 
Bernardino County.  Approximately 850,000 residents from seven contracting cities and agencies 
– Chino, Chino Hills, Fontana, Montclair, Ontario, Upland, and the Cucamonga Valley Water 
District (CVWD) – discharge to IEUA’s collection system.  IEUA owns and operates five regional 
water recycling plants: Regional Water Recycling Plant No. 1 (RP-1), RP-2, RP-4, RP-5, and 
Carbon Canyon Water Recycling Facility (CCWRF).  Wastewater treatment processes for RP-1, 
RP-4, RP-5, and CCWRF are very similar and include preliminary treatment using bar screens 
and aerated grit chambers, addition of coagulant and flocculant prior to primary settling tanks, 
aeration tanks with activated sludge and nitrification/denitrification processes, secondary clarifier 
tanks, tertiary treatment using sand filtration, disinfection using sodium hypochlorite, and 
dechlorination.  Biosolids are anaerobically digested at RP-1 and RP-2, with RP-1 treating 
biosolids from RP-1 and RP-4 and RP-2 treating biosolids from the RP-5 and CCWRF facilities.  
The treated biosolids are then transferred to a co-composting facility.  Wastewater can be diverted 
between the treatment plants via available routing options built into the regional collection system.   

Water recycling is a critical component of the water resources management strategy and IEUA 
encourages maximum use of the recycled water resource for beneficial purposes, such as 
landscape and agricultural irrigation, construction, and industrial uses thereby conserving water 
within the Chino Basin and reducing the dependency on imported water. IEUA also operates the 
Non-Reclaimable Wastewater System (NRWS), consisting of three trunk lines that convey 
wastewater with higher brine concentration outside the Chino Groundwater Basin area due to the 
restrictive salinity requirements imposed upon IEUA’s regional water recycling plants. 
Wastewaters containing high levels of dissolved salts or other chemicals that may degrade or limit 
the use of recycled water are collected from the NRW industrial users. 

IEUA and the contracting cities designate industrial users as SIUs according to the criteria listed in 
40 CFR 403.3, which includes: 

 2 



 
 
 

 
 
 

 
 

Final 
Local Limits Report 

• Subject to categorical pretreatment standards described in 40 CFR 403.6 and 40 CFR 
Chapter I, subchapter N, 

• Discharge an average of 25,000 gallons per day (gpd) or more of process wastewater, 
• Discharge process wastewater which makes up five percent or more of the average dry 

weather hydraulic or organic capacity of the treatment plant, or 
• Designated as such by the permitting authority on the basis that the industrial user has a 

reasonable potential to adversely affect the treatment plant operations or violate any 
pretreatment standard or requirement. 

Local limits apply to SIU discharges and are site-specific, taking into account the quality and 
quantity of industrial discharges to the IEUA collection system.  Twenty-two industrial users have 
been identified as SIUs and are permitted to discharge wastewater to the IEUA collection system.   

Historical Data and 2014 Additional Sampling 

IEUA performs wastewater sampling at the water recycling plants in compliance with discharge 
permits, as well as part of routine operational procedures.  For this local limits update, analytical 
data for metals, general chemistry parameters, volatile organic compounds (VOCs), semivolatile 
organic compounds (SVOCs), dioxins, pesticides and polychlorinated biphenyls (PCBs) from the 
water recycling plants for the last five years (2009 through 2014) were compiled and reviewed.  
Water recycling plant influent and effluent flow data from this time period were also reviewed. 

For the SIUs, sampling frequency and required analytical parameters are based on the industrial 
discharger permits; therefore, the historical SIU analytical data sets vary depending on individual 
SIUs’ discharge permit requirements.  Analytical and flow data from the 22 permitted SIUs from 
2009 through 2014 were evaluated. 

The historical data represent a robust data set for influent and effluent samples at the treatment 
plants; however, local limits calculations also require an assessment of background (i.e., domestic 
and commercial sources) loading.  Additional sampling was performed during September and 
October 2014 to provide information on background concentrations, confirm removal efficiencies, 
and allow for influent mass balance assessments at the treatment plants.   

Pollutants of Concern (POCs) 

The first step in the local limits process is to identify potential pollutants of concern (POCs).  A 
constituent is identified as a site-specific pollutant of concern (POC) if it has been detected in 
the influent, effluent, or biosolids in concentrations that exceed specific effluent, biosolids, 
operational, and health and safety criteria.  The POC screening process was performed using 

 3 



 
 
 

 
 
 

 
 

Final 
Local Limits Report 

methodology described in the 1987 USEPA Guidance Manual on the Development and 
Implementation of Local Limits Under the Pretreatment Program (1987 USEPA Guidance).  A 
constituent was considered to be a potential POC if one of the following criteria were met: 

• Maximum effluent concentration exceeds one-half of the most stringent effluent criteria. 
• Maximum influent concentration exceeds the most stringent effluent criteria. 
• Maximum influent concentration exceeds one-fourth of the most stringent activated sludge or 

nitrification inhibition criteria. 
• Maximum influent concentration exceeds 1/500th of the anaerobic digestion inhibition criteria 
• Maximum influent concentration exceeds the health and safety screening levels. 
• Maximum biosolids concentration exceeds one-half the biosolids criteria. 

Based on the screening and data evaluation process, the potential POCs are summarized in 
Table ES1. 

Table ES1. Potential POCs 

National POCs Screened POCs 
Ammonia  Aluminum  
Arsenic Bis(2-Ethylhexyl)phthalate 
BOD5 Boron 
Cadmium Chloride  
Chromium  Cyanide (free) 
Copper Fluoride 
Cyanide (total) Hardness  
Lead Iron  
Mercury Manganese 
Molybdenum  Sodium 
Nickel Sulfate  
Selenium  TDS 
Silver Toluene 
TSS Total Nitrogen 
Zinc  

 

 

 

 4 



 
 
 

 
 
 

 
 

Final 
Local Limits Report 

Flows and Loadings 

The second step in the local limits process is to analyze wastewater concentration and flow data.  
Wastewater flow and pollutant concentration data were used to estimate influent pollutant 
loadings and pollutant contributions from industrial and domestic/commercial (i.e., background) 
sources.  This was followed by the third step in the local limits process – calculation of the 
Allowable Headworks Loadings (AHLs) for each potential POC.  The maximum allowable 
headworks loadings (MAHLs) are the lowest, or most conservative, of the AHLs calculated for the 
POCs.  The MAHLs are used in the fourth step of the local limits process to perform sensitivity 
analyses to refine the potential POCs. Table ES2 presents the POCs that meet one or both of the 
guidance thresholds in the sensitivity analysis (bold), or had previous existing local limits (*). 

Table ES2. POCs Based on Sensitivity Analysis 

National POCs Screened POCs 
Ammonia  Aluminum  
Arsenic Bis(2-Ethylhexyl)phthalate 
BOD5 Boron 
Cadmium* Chloride  
Chromium*  Cyanide (free)* 
Copper* Fluoride 
Cyanide (total)* Hardness  
Lead* Iron  
Mercury Manganese 
Molybdenum  Sodium 
Nickel* Sulfate  
Selenium  TDS* 
Silver Toluene 
TSS Total Nitrogen 
Zinc*  

  *POC with existing Local Limit 

Control Strategies and Recommended Local Limits 

Control Strategies for Conventional Pollutants and for TDS were analyzed.  Table ES3 presents 
the recommended local limits compared with the 2004 limits. 

 5 



 
 
 

 
 
 

 
 

Final 
Local Limits Report 

 

Table ES3. Recommended Local Limits 

POCs 2004 Limits 
(mg/L) 

2014 Limits 
(mg/L) 

Comments 

Cadmium 2.8 -- Background, RP-1 influent, and CCWRF 
influent all non-detect; monitor via IEUA 